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IV INFUSION OF FERROUS CARBOXYMALTOSE (FERINJECT®)
FOR HEART FAILURE PATIENTS

	Date Ferinject given______________________
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	Affix patient label or enter details

Trust ID or NHS number


Surname (BLOCK LETTERS)


First name

DoB


Criteria      
Ejection Fraction ≤ 45% AND Hb >95 – <140 g/l (≥140 – 150g/l at HF consultant request) 
AND Ferritin <100 ug/ml or 100-300 ug/ml plus transferrin % saturation <20%

IV Infusion Administration of Ferrous Carboxymaltose (Ferinject®)

CPR equipment must available when administering as allergic or anaphylactic reactions and hypotensive episodes may occur (prescribe adrenaline, hydrocortisone and chlopheniramine in case needed – see below).
After infusion extend and elevate patient’s arm and apply pressure for at least 5 minutes to avoid leakage which can lead to inflammation, necrosis or sterile abscesses and discolouration of skin. 
Hb                           g/dl      Ferritin                      ug/l    Transferrin Saturation             %    
Dose (Hb > 95- <140g/l) 15mg/kg                               (maximum dose 1000mg)    Patient Weight           (kg)
For patients > 66kg dose =1000mg.   For patients ≤66kg round down to the nearest 100mg dose

Dose (Hb ≥140-150g/l)  500mg
	Drug
	Dose
	Administration
	Prescriber
 sign+print name
	Time

Given
	Given by 

sign print name
	Checked

by 

sign+ print mane

	as required medication for management of allergic/anaphylactic reactions



	Adrenaline

1 in 1000 (1mg in 1ml)
	500 micrograms
	IM injection
(max 2 doses 5 minutes apart)
	
	
	
	

	Hydrocortisone IV
	100mg


	IV injection
	
	
	
	

	Chlorphenamine IV
	10mg


	IV injection
	
	
	
	

	ferrous carboxymaltose (Ferinject®) infusion

	Ferric

Carboxymaltose
	 dose *

…………….
	over 15 minutes


	
	
	
	


 *Add to 250mls of sodium chloride 0.9% and administer over 15 minutes via a volumetric pump.

Patients will be given a blood form to have FBC, Ferritin and

Transferrin % saturation to be re-tested 3 months after Ferinject treatment

FULL PRESCRIBING DETAILS CAN BE FOUND AT www.medicines.org.uk/emc                                               PTO

Record observations prior and post infusion, more if clinically indicated

DISCHARGE CHECK LIST
	
	YES
	NO
	N/A

	Cannula removed
	
	
	

	Stable for 30 minutes following infusion
	
	
	

	Blood form given to the patient for FBC, ferritin and transferrin % saturations checked at 3 months
	
	
	


VARIANCE

	DATE
	
	SIGN

	
	
	

	
	
	



SIGN__________________________________________________
File in the patient’s medical records.   
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